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' ' (28115) 21, Yangcheong-3gil, Ochang-eup, Cheongwon-gu, Chungbuk, Korea
Tel : 043-711-8851 Fax: 043-711-8804

TEST REPORT

o0
APPLICANT : LG HAUSYS, LTD. REPORT NO. : M270-17-02800
SAMPLE RECEIVED DATE : 2017-03-07
TEST STARTED DATE : 2017-03-07
REPORT ISSUED DATE : 2017-03-20
PAGE :10F3

DESCRIPTION : ONE(1) PIECE OF SUBMITTED CUTTING SAID TO BE FLOORING.

TEST CONDUCTED : AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES.

PREPARED AND CHECKED BY AUTHORIZED BY
FOR FITI FOR FITI
ge&r%?e/% :;/7 Youl S Iim
/7 7
SEONG-KEUN, JANG YOUNG-CHAN KIM
QUALITY MANAGER PRESIDENT

¥ Report Verification No.: PYQD-YR2R-9KNS
(You can see the authenticity of your test report through the above "Report Verification No." at FITI homepage.)

€-DOCUMENT SERVICE
The test results contained in this report are limited to results on the sample(s) that is provided by client and are not necessarily indicative or representative
of the qualities of the lot from which the sample(s) was taken or of all products. Results contained in this report are not based on the quality certification
of sample by the FITI quality certification program unless specifically requested by the client. Further use of the results of this report is prohibited unless
allowed under a separate agreement set forth in an official document that is established between the client identified on this letter and the FITI.
This test report is irrelevant to KOLAS accreditation.
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REPORT NO.: M270-17-02800

PAGE . 20F 3
01. LENGTH (KS M 3802:2014): mm
| #1
| 300.1
02. WIDTH (KS M 3802 :2014): mm
| | #1
1 ‘
| | 300.1
03. THICKNESS ( KS M 3802 : 2014 ) : mm
| #1
| 2.02

04. DETERMINATION OF LOSS ON HEATING ( KS M 3802 :2014): %

| #1
| 0.36

NOTE) TEST CONDITION : (100 £ 3) C, 6 h

05. LENGTH CHANGE RATIO BY HEATING ( KS M 3802 :2014): %

| #1
LENGTH 0.04
WIDTH 0.03
NOTE) TEST CONDITION: (80+2) C,6h
06. LENGTH CHANGE BY ABSORPTION ( KS M 3802 : 2014 ) : %
| #1
LENGTH | 0.03
WIDTH | 0.03
NOTE) TEST CONDITION : (20 +2) C, 120 h
07. DETERMINATION OF INDENTATION ( KS M 3802 : 2014 ) : mm
| #1
20C 0.18
45C 0.27

€-DOCUMENT SERVICE

The test results contained in this report are limited to results on the sample(s) that is provided by client and are not necessarily indicative or representative
of the qualities of the lot from which the sample(s) was taken or of all products. Results contained in this report are not based on the quality certification

of sample by the FITI quality certification program unless specifically requested by the client. Further use of the results of this report is prohibited unless
allowed under a separate agreement set forth in an official document that is established between the client identified on this letter and the FITI.

This test report is irrelevant to KOLAS accreditation.
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REPORT NO.: M270-17-02800
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08. RESIDUAL INDENTATION ( KS M 3802 : 2014 ) : %
| #1

| 7.5

09. SQUARENESS ( KS M 3802 : 2014 ) : mm
| | #1

| | 0.04

10. ABRASION RESISTANCE ( ASTM D4060:14, TABER METHOD ) : WEIGHT LOSS, mg

| #1

| 204.0

NOTE) ABRADANT TYPE : CS-17, APPLIED WEIGHT : 1 000 g, TEST CYCLES : 1 000 CYCLES
WEIGHT LOSS AFTER 1 000 CYCLES ABRASION

11. STAIN TEST ( KS M 3802 : 2014 ) : APPEARANCE

| #1
CEMENT PASTE NO CHANGE SUCH AS DISCOLORATION, GLOSS LOSS, SWELLING
5 % ACETIC ACID NO CHANGE SUCH AS DISCOLORATION, GLOSS LOSS, SWELLING
5 % HCI NO CHANGE SUCH AS DISCOLORATION, GLOSS LOSS, SWELLING
SOY SAUCE NO CHANGE SUCH AS DISCOLORATION, GLOSS LOSS, SWELLING

** End of The Report **

- SAMPLE PHOTO -

€-DOCUMENT SERVICE

The test results contained in this report are limited to results on the sample(s) that is provided by client and are not necessarily indicative or representative
of the qualities of the lot from which the sample(s) was taken or of all products. Results contained in this report are not based on the quality certification

of sample by the FITI quality certification program unless specifically requested by the client. Further use of the results of this report is prohibited unless
allowed under a separate agreement set forth in an official document that is established between the client identified on this letter and the FITI.

This test report is irrelevant to KOLAS accreditation.
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TEST REPORT

o0
APPLICANT : LG HAUSYS, LTD. REPORT NO. : M270-18-05823
SAMPLE RECEIVED DATE : 2018-05-04
TEST STARTED DATE : 2018-05-04
REPORT ISSUED DATE : 2018-05-23
PAGE : 10F 4

DESCRIPTION : ONE(1) PIECE OF SUBMITTED CUTTING SAID TO BE FLOORING.

TEST CONDUCTED : AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES.

PREPARED AND CHECKED BY AUTHORIZED BY

FOR FITI FOR FITI
Feonpein Sang Sune e ge

SEONG-KEUN JANG JE-GOO JUN

QUALITY MANAGER PRESIDENT

¥ Report Verification No.: JNI5-5TW2-3V8B
(You can see the authenticity of your test report through the above "Report Verification No." at FITI homepage.)

€-DOCUMENT SERVICE
The test results contained in this report are limited to results on the sample(s) that is provided by client and are not necessarily indicative or representative
of the qualities of the lot from which the sample(s) was taken or of all products. Results contained in this report are not based on the quality certification
of sample by the FITI quality certification program unless specifically requested by the client. Further use of the results of this report is prohibited unless
allowed under a separate agreement set forth in an official document that is established between the client identified on this letter and the FITI.
This test report is irrelevant to KOLAS accreditation.
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REPORT NO.: M270-18-05823
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01 LENGTH (KS M 3802:2014): mm

| #1

| 300.1
02. WIDTH (KS M 3802 : 2014 ) : mm

| #1

| 300.1
03. THICKNESS ( KS M 3802 : 2014 ) : mm

| #1

| 3.01
04. SQUARENESS (KS M 3802 : 2014 ) : mm

| #1

| 0.04
05. INDENTATION ( KS M 3802 : 2014 ) : mm

| #1

20 °C 0.19
45 °C 0.45

06. RESIDUAL INDENTATION ( KS M 3802 : 2014 ) : %

| #1

| 423
07. WEIGHT LOSS ON HEATING ( KS M 3802 : 2014 ) : %

| #1

| 0.06

€-DOCUMENT SERVICE

The test results contained in this report are limited to results on the sample(s) that is provided by client and are not necessarily indicative or representative
of the qualities of the lot from which the sample(s) was taken or of all products. Results contained in this report are not based on the quality certification

of sample by the FITI quality certification program unless specifically requested by the client. Further use of the results of this report is prohibited unless
allowed under a separate agreement set forth in an official document that is established between the client identified on this letter and the FITI.

This test report is irrelevant to KOLAS accreditation.
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08. DIMENSIONAL CHANGE TO HIGH TEMPERATURE ON HEAT (KS M 3802:2014): %

| #1
LENGTH 0.03
WIDTH 0.03

09. LENGTH CHANGE BY ABSORPTION ( KS M 3802 :2014 ) : %
| #1
LENGTH | 0.03
WIDTH | 0.03

10. ABRASION RESISTANCE ( ASTM D 4060 - 2014, TABER METHOD ) : mg
| | #1

| | 321

NOTE) TEST CONDITION - ABRADANT TYPE : CS-17,
APPLIED WEIGHT : 1 000 g,
TEST CYCLE : 1 000 CYCLES
MEASURED WEIGHT LOSS AFTER 1 000 CYCLES ABRASION BY THE CLIENT'S REQUEST.

11. STAIN TEST ( KS M 3802 : 2014 )

| #1
CEMENT PASTE NO CHANGE SUCH AS DISCOLORATION, GLOSS LOSS, SWELLING
5 % ACETIC ACID NO CHANGE SUCH AS DISCOLORATION, GLOSS LOSS, SWELLING
5 % HCI NO CHANGE SUCH AS DISCOLORATION, GLOSS LOSS, SWELLING
SOY SAUCE NO CHANGE SUCH AS DISCOLORATION, GLOSS LOSS, SWELLING

** End of The Report **

€-DOCUMENT SERVICE

The test results contained in this report are limited to results on the sample(s) that is provided by client and are not necessarily indicative or representative
of the qualities of the lot from which the sample(s) was taken or of all products. Results contained in this report are not based on the quality certification

of sample by the FITI quality certification program unless specifically requested by the client. Further use of the results of this report is prohibited unless
allowed under a separate agreement set forth in an official document that is established between the client identified on this letter and the FITI.

This test report is irrelevant to KOLAS accreditation.



(28115) 21, Yangcheong-3gil, Ochang-eup, Cheongwon-gu, Chungbuk, Korea
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REPORT NO.: M270-18-05823
PAGE :40F 4

- SAMPLE PHOTO -

€@-DOCUMENT SERVICE

The test results contained in this report are limited to results on the sample(s) that is provided by client and are not necessarily indicative or representative
of the qualities of the lot from which the sample(s) was taken or of all products. Results contained in this report are not based on the quality certification

of sample by the FITI quality certification program unless specifically requested by the client. Further use of the results of this report is prohibited unless
allowed under a separate agreement set forth in an official document that is established between the client identified on this letter and the FITI.

This test report is irrelevant to KOLAS accreditation.
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TEST REPORT

o0
APPLICANT : LG HAUSYS, LTD. REPORT NO. : M270-18-05818
SAMPLE RECEIVED DATE : 2018-05-04
TEST STARTED DATE : 2018-05-04
REPORT ISSUED DATE : 2018-05-23
PAGE : 10F 4

DESCRIPTION : ONE(1) PIECE OF SUBMITTED CUTTING SAID TO BE FLOORING.

TEST CONDUCTED : AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES.

PREPARED AND CHECKED BY AUTHORIZED BY

FOR FITI FOR FITI
Feonpein Sang Sune e ge

SEONG-KEUN JANG JE-GOO JUN

QUALITY MANAGER PRESIDENT

¥ Report Verification No.: K81B-JVNI-BAPZ
(You can see the authenticity of your test report through the above "Report Verification No." at FITI homepage.)

€-DOCUMENT SERVICE
The test results contained in this report are limited to results on the sample(s) that is provided by client and are not necessarily indicative or representative
of the qualities of the lot from which the sample(s) was taken or of all products. Results contained in this report are not based on the quality certification
of sample by the FITI quality certification program unless specifically requested by the client. Further use of the results of this report is prohibited unless
allowed under a separate agreement set forth in an official document that is established between the client identified on this letter and the FITI.
This test report is irrelevant to KOLAS accreditation.
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REPORT NO.: M270-18-05818

PAGE . 2 0F 4
01 LENGTH (KS M 3802:2014): mm
| #1
| 450.1
02. WIDTH (KS M 3802 : 2014 ) : mm
#1
| 450.1
03. THICKNESS ( KS M 3802 : 2014 ) : mm
| #1
| 3.01
04. SQUARENESS (KS M 3802 : 2014 ) : mm
| #1
| 0.04
05. INDENTATION ( KS M 3802 : 2014 ) : mm
| #1
20 °C 0.25
45 °C 0.37
06. RESIDUAL INDENTATION ( KS M 3802 : 2014 ) : %
| #1
| 2.03
07. WEIGHT LOSS ON HEATING ( KS M 3802 : 2014 ) : %
| #1
0.04

€-DOCUMENT SERVICE

The test results contained in this report are limited to results on the sample(s) that is provided by client and are not necessarily indicative or representative
of the qualities of the lot from which the sample(s) was taken or of all products. Results contained in this report are not based on the quality certification

of sample by the FITI quality certification program unless specifically requested by the client. Further use of the results of this report is prohibited unless
allowed under a separate agreement set forth in an official document that is established between the client identified on this letter and the FITI.

This test report is irrelevant to KOLAS accreditation.
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08. DIMENSIONAL CHANGE TO HIGH TEMPERATURE ON HEAT (KS M 3802:2014): %

| #1
LENGTH 0.02
WIDTH 0.02

09. LENGTH CHANGE BY ABSORPTION ( KS M 3802 :2014 ) : %
| #1
LENGTH | 0.03
WIDTH | 0.02

10. ABRASION RESISTANCE ( ASTM D 4060 : 2014, TABER METHOD ) : mg
| | #1

| | 290

NOTE) TEST CONDITION - ABRADANT TYPE : CS-17,
APPLIED WEIGHT : 1 000 g,
TEST CYCLE : 1 000 CYCLES
MEASURED WEIGHT LOSS AFTER 1 000 CYCLES ABRASION BY THE CLIENT'S REQUEST.

11. STAIN TEST ( KS M 3802 : 2014 ) : APPEARANCE

| #1
CEMENT PASTE NO CHANGE SUCH AS DISCOLORATION, GLOSS LOSS, SWELLING
5 % ACETIC ACID NO CHANGE SUCH AS DISCOLORATION, GLOSS LOSS, SWELLING
5% HCI NO CHANGE SUCH AS DISCOLORATION, GLOSS LOSS, SWELLING
SOY SAUCE NO CHANGE SUCH AS DISCOLORATION, GLOSS LOSS, SWELLING

** End of The Report **

€-DOCUMENT SERVICE

The test results contained in this report are limited to results on the sample(s) that is provided by client and are not necessarily indicative or representative
of the qualities of the lot from which the sample(s) was taken or of all products. Results contained in this report are not based on the quality certification

of sample by the FITI quality certification program unless specifically requested by the client. Further use of the results of this report is prohibited unless
allowed under a separate agreement set forth in an official document that is established between the client identified on this letter and the FITI.

This test report is irrelevant to KOLAS accreditation.



(28115) 21, Yangcheong-3gil, Ochang-eup, Cheongwon-gu, Chungbuk, Korea
Tel : 043-711-8875 Fax: 043-711-8804

FI

REPORT NO.: M270-18-05818
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- SAMPLE PHOTO -

€@-DOCUMENT SERVICE

The test results contained in this report are limited to results on the sample(s) that is provided by client and are not necessarily indicative or representative
of the qualities of the lot from which the sample(s) was taken or of all products. Results contained in this report are not based on the quality certification

of sample by the FITI quality certification program unless specifically requested by the client. Further use of the results of this report is prohibited unless
allowed under a separate agreement set forth in an official document that is established between the client identified on this letter and the FITI.

This test report is irrelevant to KOLAS accreditation.
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